HC WATERWORKS, INC.

FILED 12/5/2019
DOCUMENT NO. 11220-2019
November 26, 2019 FPSC - COMMISSION CLERK

Office of Commission Clerk
Public Service Commission
2540 Shumard Oak Blvd.
Tallahassee, FLL 32399

Re: Docket No. 20190166-WU Application for increase in water rates in Highlands County by A
HC Waterworks, Inc. — Response to Staff First Data Request _

A !" 17 ™

-
4

Q-

Dear Commission Clerk, - f‘ &
HC Waterworks, Inc. (HCWW) hereby submits it response to Staff’s First Data Reques{ dated
November 21, 2019. ®

™~
1. According to MFR Schedule B-5, page 2 of 2, line 7, the expense for Chemicals increased
substantially in January 2019 and May 2019. Please explain these variances and provide
[...]
6280162 LAKE JOSEPHINE HEIGHTS $1,000.00

Invoice amount represents only current year fee assessment.

Hc¢

found at https :Ilwww.flrules.orglgatewaylchagterHome.asg?ChagteF62-4.

Payments can be made by check or money order by mail, or by credit card online.

Follow the instructions to register or login.

request please register or login to the DEP Business Portal at the web link above.

(850) 245-8481.

This fee is assessed pursuant to Rule 62-4.053, Florida Administrative Code, and is DUE August 31, 2018. A copy of the rule may be

To pay online, visit https:/iwww.fldepportal.com/go/pay-invoices and select "Drinking Water Annual Operating License Fees'.

If you represent a municipality (city/county government) or entity thereof, you may be eligible for a reduction or waiver of permit
processing fees pursuant to Section 218.075, Florida Statutes. To obtain the most ‘current’ guidance for submitting a fee waiver

If you have any questions about this fee, payment, or fee waiver eligibility please e-mail B

ruce.Nickerson@dep.state.fl.us or cail

* Please Detach This Portion Of The Invoice And Retarn With Your Payment =42
For Multiple Systems, Please Include The Remittance For Each Invoice. INVOICE NO: 057741
: 01
Make Payments Payable To: Florida Department Of Environmental Protection DATE 7/16/2018
Bureau Of Finance And Accounting Pay Online at:
PO Box 3070 https:/iwww.fidepportal.com/go/pay-invoices
Tallahassee, F1. 32315-3070
PWS # SYSTEM NAME INVOICE AMOUNT REMIT AMOUNT

6280162 LAKE JOSEPHINE HEIGHTS

$1,000.00 $

Accounting Information

Object Code : 002216

Org code: 37 35 40 60 000

Expansion Option: TA

FLAIR Code: 37202526001373504000000020000
PWS # 6280162




PO Box 3070
Tallahassee, FL 32315-3070

https://floridadep.qov

Subject: Drinking Water Invoice 2018-2019 TRENDE JERCORP.NET
Entered: ; '

Florida Department of Environmental Protection
Bureau of Finance & Accounting

INVOICE

Drinking Water Annual Operating License Fee

July 1, 2018 through June 30, 2019

INVOICE NO: 058185
DATE:  7/16/2018

e COACdde: 75

4939 CROSS BAYOU BLVD.
NEW PORT RICHEY,BFL 34652 Approved: & 7 ~ (4‘115

Accounting Information

Paid:

Object Code : 002216
Qrg code: 37 35 40 60 000

Date:

Expansion Option: TA
FLAIR Code: 37202526001373504000000020000

PWS # 6280064

PWS # SYSTEM NAME

INVOICE AMOUNT

6280064 LEISURE LAKES

Invoice amount represents only current year fee assessment.

$500.00

M Q

found at https://www.firules.org/gateway/ChapterHome.asp?Chapter=62-4.

Payments can be made by check or money order by mail, or by credit card online.

Follow the instructions to register or login.

request please register or login to the DEP Business Portal at the web link above.

(850) 245-8481.

This fee is assessed pursuant to Rule 62-4.053, Florida Administrative Code, and is DUE August 31, 2018. A copy of the rule may be

To pay online, visit https://www.fidepportal.com/go/pay-invoices and select 'Drinking Water Annual Operating License Fees'.

If you represent a municipality (city/county government) or entity thereof, you may be eligible for a reduction or waiver of permit
processing fees pursuant to Section 218.075, Florida Statutes. To obtain the most ‘current' guidance for submitting a fee waiver

If you have any questions about this fee, payment, or fee waiver eligibility please e-mail Bruce.Nickerson@dep.state.fl.us or call

~ Please Detach This Portion Of The Invoice And Return With Your Payment. ===
For Multiple Systems, Please Include The Remittance For Each Invoice. INVOICE NO: 058185
DATE: 7/16/2018
Make Payments Payable To: Florida Department Of Environmental Protection nef
Bureau Of Finance And Accounting Pay Online at:
PO Box 3070 https://www.fldepportal.com/go/pay-invoices
Tallahassee, FL 32315-3070
PWS # SYSTEM NAME INVOICE AMOUNT REMIT AMOUNT
6280064 LEISURE LAKES $500.00 $

Accounting Information

Object Code : 002216

Org code: 37 35 40 60 000

Expansion Option: TA

FLAIR Code: 37202526001373504000000020000
PWS # 6280064




Florida Department of Rick Scott

i ] Governor
Environmental Protection
Carlos Lopez-Cantera

South District Lt. Governor

Post Office Box 2549
Fort Myers, Florida 33902-2549 Ryan E. Matthews
SouthDistrict@dep. state.f].us Interim Secretary

May 19, 2017

Gary Deremer, President

HC Water Works, Inc

4939 Cross Bayou BLVD

New Port Richey, FL 34652
Email: gderemer@uswatercorp.net

Re: Highlands County — PW
Warning Letter
Lake Josephine Heights WTP
Facility ID No. 6280162

Dear Mr. Deremer:

A Sanitary Survey inspection was conducted at your facility on April 20, 2017. During and following this
inspection, possible violations of Chapter 403, F.S., Chapter 62-550, Florida Administrative Code (F.A.C.),
and Chapter 62-555, F.A.C. were observed.

During and following the inspection Department personnel noted the following:

* Manganese dioxide from the Adedge filters enter the distribution system turning the potable
water brown,

Violations of Florida Statutes or administrative rules may result in liability for damages and restoration,
and the judicial imposition of civil penalties, pursuant to Sections 403.860, Florida Statutes

Please contact Ryan Snyder, at (239) 344-5695, within 15 days of receipt of this Warning Letter to ar-
range a meeting to discuss this matter. The Department is interested in receiving any facts you may have
that will assist in determining whether any violations have occurred. You may bring anyone with you to
the meeting that you feel could help resolve this matter.

Please be advised that this Warning Letter is part of an agency investigation, preliminary to agency action
in accordance with Section 120.57(5), Florida Statutes. We look forward to your cooperation in complet-
ing the investigation and resolving this matter.

Sincerely,

Frd—

Jon M. Iglehart
Director of District Management

ec: Ron Derossett: rderossett@uswatercorp.net

www.dep.state.fl.us



Sanitary Survey Form Page 1

BASIC SURVEY INFORMATION

Water System Name: Lake Josephine Heights
Date(s) Surveyed:  04/20/17

Survey Inspector(s): _Narrisa Pannell and Tim Schwan

Person(s) Contacted: _Dustin Williams (772)812-1610

PWSID: 6280162 System (Office) Address: 1949 Canary Way, Sebring, FL 33875

Phone: _ (863)465-0552 Celi: Email/Fax:

Owner Name: Ron Derossett Title:  Owner

Address: 4939 Cross Bayou Blvd. City: _New Port Richey State: FL Zip: 34652
Owner Phone:  (727)848-8292 Cell: (904)540-9765 Email/Fax _rderossett@uswatercorp.net

Operator Name:  Dustin Williams Lead Operator Class & Certification Number;:  D22520
Address: City: State: FL Zip:
Phone: (772)812-1610 Cell: Email or Fax: _dwilliams@uswatercorp.net

OPERATOR

Ground X Surface __Name of Surface Source(s):

Q
(check boxes for treatment used) N
=& Number of Plants: 1 XAeration OCoagulation XDisinfection  XFiltration  CFlocculation
0 XMembrane CSoftening OStabilization ~ OCorrosion Control
% /
E|NA
O
Total service connections: 536 Population served: 1,250 Survey area characteristics: Subdivision/Community
=Y System Design: 60,000 GPD Primary Limiting Factor: Membrane media High Service Pumps: 250 GPM
Routinely utilized interconnections? XYes  [No If routinely used, what is hydraulic capacity? UNK GPD
S Max: 287,000 GPD 25% Max: 71,750 GPD 143,723 Average: GPD Last survey max 161,000:
%] GPD
Max daily demand is less than 75% of design capacity? XYes ONo Comment
S Storage capacity more than 25% of max daily demand? XYes ONo Comment
) Fim capacity more than average (avg) daily demand? XYes [INo Comment
j_Standby/avg power capacity more than avg daily demand?  XYes CINo Standby power capacity: 60,000 GPD
£l NA
8 /




Chemical storage appear to be compliant? XYes ONo
Are all chemical feed systems tied to flow? R Yes CINo
Are dusty and dry chemicals and feed equipment housed separately? OYes CINo XIN/A

Facilities & chemicals properly labeled? [X'Yes CINo

Cormosive vapors properly controlled?X Yes CINo

Comme

Sebring Lakes is being utilized as a back-up well.

Location Chemical Purpose NSF/ANSI?
n Lake Josephine Heights Sodium hypochlorite Filter aid, disinfection XYes ONo
% Sebring Lakes Sodium hypochlorite Filter aid, disinfection XYes ONo
; OYes ONo
,(:J OYes ONo
g OYes ONo
=

Plant name Lake Josephine Heights Sebring Lakes
Type (gas/hypo/chloramination) Hypo Hypo
Condition of Equipment Good Good
Feed Rate (PPD, GPD) 55 GPD 55 GPD
Manual or flow paced? Flow Flow
Alarm testing frequency? N N
Chlorine loss alarm functional? N/A N/A
150 Ib or Ton Cylinders? N/A N/A
égtg;natlc Switchover? (>10 NA NA
Scale compliant? N/A N/A
Chlorine feed rate? N/A N/A
§_ Cylinders restrained? NIA N/A
=¥ Ammonia bottle onsite? N/A N/A
&4 Wrench in-place? N/A N/A
§ Panic hardware provided? N/A N/A
o2 Storage & feed isolated? N/A N/A
M Ventilation Compliant? N/A N/A
Vent switch on exterior? N/A N/A
Leak containment? N/A N/A
t)ena)k detection & fix kit? (>1 NA NA
B4 Typed used (sodium or calcium) Sodium Sodium
o] Type of Feeder: Peristaltic Peristaltic
g Solution strength 12.5% 12.5%
I Solution tank compliant? Y Y
B Adequate spill containment? Y Y
=8 Chlorine to ammonia ratio? N/A N/A
=1 Ammonia flow-paced? NIA NIA
% Ammonia after chlorine? N/A N/A
?‘3 Free chlorine bum frequency? N/A N/A

N/A




TREATMENT (Page 2)

Location of sampling (POE Piant 1, East Remote, Lake Josephine POE Remote corner of Knight Ave & Tangelo St.
4 What test kit was used for the sampling? PW-2 PW-2
é Time sample was collected? 11:05 am 11:37 am
:JEJ Result? (note whether free or total) 5.7 mg/L Total 1.9 mg/L Total
?) Sampler Name? (if other than lead inspector) Tim Schwan Tim Schwan
% Are disinfectant residuals tested in the distribution system as established by rule? XIYes [INo

g The facility reported issues regarding color, odor, and particulate material in the potable water during the inspection.

Are injection points located in positions indicated in approved 4-log demonstration? [Yes OINo
Are the minimum tank levels specified in approved 4-log demonstration maintained? OYes CINo
Continuous monitoring required? OYes CINo If so, are analyzers used? OYes CINo

Analyzers calibrated? CYes CINo

Why is aeration used?

Remove Hydrogen sulfide

Type of aeration  Tray Screening intact? X Yes [0 No
Aerator adequately protected from contaminants (covered, located properly)? XYes [CINo

AERATION

Mesh size #24? XYes [ONo|

N/A

Why is stabilization practiced?

What chemicals are being used:

STABILIZATION

N/A

What treatment process is used?

What chemicals are used?

FE/MN REMOVAL

g N/A

Why is activated carbon used?

GAC types used

PAC stored properly? OYes ONo OIN/A GAC backwash compliant? OYes CINo CIN/A
What testing is performed to determine effectiveness of activated carbon?

ACTIVATED CARBON

N/A

Why is softening being used?

5 N/A

Proper fluoride concentration in distribution? OYes ONo
Are the fluoride concentrations consistent? OYes [ONo

Safety considerations compliant? COOYes CINo

Why is ion exchange used?

ION EXCHANGE  FLUORIDATION  SOFTENING

g N/A




P Sanitary Survey Form Page 4

A P A

List the type and combination of coagulants:

List the types of coagulant aids being used:

List flocculation facilities that are being used:

Rapid mix unit adequate? OYes ONo _ Flocculation adequate? OYes CINo Flocculation detention time?
o

N/A

Commi

Types of filtration utilized: ~ CiGravity [XPressure ClConstant [IDeclining rate Other: H2S removal filters

Types of media installed: =~ OMono  ODual OMulti X Other:  Manganese oxide

Filtration and refated equipment operated properly and in good repair? XYes CINo Are mud balls / cracks prevented? OOYes [INo
Filter gallery piping in good condition? XYes CINo  Color coded? XYes [INo Filter gallery floor drained? OYes [CINo

What initiates a backwash?  Gallons of flow Backwash flow rate:

Is re-wash (filter-to-waste) capability available? XYes ONo If so, it is used? XYes CINo
Meters calibrated and/or checked for accuracy? O Yes CINo How often?

Are the disinfection byproduct precursor removal requirements of the Stage 1 Disinfectants/Disinfection Byproducts Rule being met? CYes COINo

System required to prepare disinfection profile? CYes XNo Profile available for review? CYes OINo

Any individual filter excursions occurred in past? [XIYes CINo If so, actions taken: Changed backwash cycle and disposal method.

N/A

Comme

What are the shortest & average times between filter replacements?
[+}]

£l NA

3

Type of membrane(s) used: Safeguards in place to warn of membrane failure? OYes CNo

Type of pre-treatment used: Date of membrane instaliation:

Fouling rate of membranes? Expected life of membranes:

What's the percent recovery? Operating pressure:
=

Sl NA
S

Types of sedimentation/clarification process & facilities being used?

Flow distributed evenly to basins? OYes CINo Mechanical equipment working? CIYes CINo  Settled water turbidity?

Indication of excess sludge in basin(s)? [IYes CINo How often is sludge removed?
E
5| NA
S

Types of sedimentation/clarification process & facilities being used?
Where is freatment waste disposed? (i.e., RO concentrate, brine,
etc.)

Frequency of cleaning and disposal of cleaning fluids and brines:

N/A

mm

the dose utilized currently adequate? [IYes CINo Is the equipment room kept clean and dry? COYes CINo

N/A

‘Comm| & |Co




Fim capaci exceeds Averag in Demand? OYes [INo
System have a well head protection program? [CIYes CINo

Total Source Capacity exceeds aximm aily Deman? I:|Yes OONo
Any unused or improperly abandoned wells within system?0Yes [ONo

Does the system have an emergency spill response plan? CIYes CINo

Well name Laﬁ:cx:ﬁ :me Laﬁ:cx:ﬁ r;me Sebring Lakes #1 | Sebring Lakes #1
FLUWID AAJ9388 AAJ9387 AAH9136 AAH9135
Year well drilled 1989 1994 1998 1998
Depth well drilled 1,100 ft. 1,400 ft. 1,300 ft. 1,200 f.
Aquifer name Floridan Aquifer | Floridan Aquifer | Floridan Aquifer Floridan Aquifer
Depth of casing UNK UNK UNK UNK
Diameter of casing 8in 8in 10in 10in
Pump type Submersible Submersible Submersible Submersible
| Horsepower 20 20 20 20
8| Rated capacity euers) 250 400 400 400
__ | Observed Yield? euarsy 250 400 400 400
Subject to flooding? N N N N
Setbacks compliant? Y Y Y Y
Any past contamination? Y Y Y Y
Raw water tap compliant? Y Y Y Y
Well head sealed? Y Y Y Y
il Casing >12" above grade? Y Y Y Y
% Casing vent compliant? Y Y Y Y
i@ Check valve compliant? Y Y Y Y
%:? Water meter compliant? Y Y Y Y
&4 Air-relief valve installed? Y Y Y Y
Dumpline installed? N/A N/A N/A N/A
Stand-by Power? Y Y Y Y
N/A

PUMPS AND CONTROLS

New High Service Pump New High Service New High Service New High Service
Pump Name 1 - Jockey Pump 2 Pump 3 Pump 4
g Pump Use Jock Pump High Service High Service High Service
E Pump Type Centrifugal Centrifugal Centrifugal Centrifugal
§ Horsepower 15 30 20 20
=4l Capacity-MG/day 100 300 300 300
58 Lubricant NSF? N/A N/A N/A N/A
S B
o B
3 N/A

DISTRIBUTION

PUMPS

Flush Frequency: Xat least quarterly Clper written plan CIOther:

Maximum Pressure 69 PSI

Valve Maintenance Program Compliant? XYes CINo

Daily

# of inline valves: 50

Minimum Pressure: 40 PSI

How often exercised? Qtly

£ NA
3




Sanitary Survey Form

Page 6

STORAGE FACILITIES

Canary Way Ground
Tank Name or Number Hydro Tank 1 Ground Storage
Storage 2 Tank 1
Storage type (ground, stevated, hydro, etc) | Hydropneumatic Ground Ground
Tank material (steel, concrete, etc.) Steel Steel Steel
Tank size (Galions) 10,000 71,000 15,000
Watertight roof/hatch? Y Y y
8 Venting/screens compliant? Y Y Y
% Overflow compliant? Y Y Y
i Level/PSI indicator compliant? Y N/A Y
Bl Drain & bypass installed? Y Y Y
Interior coating meet NSF? Y Y Y
Bl Date of last annual inspection 2017/04 2017/04 2017/04
Year of last 5 year inspection 2016/10 2016/10 2016110
Year of last 5 year washout 201610 201610 2016/10
On/Off pressure (PSl) settings 40/69 40/69 40/69
P Altitude valves present? (ekvatd) N/A N/A N/A
C;f Adequate turnover provided? Y Y Y
S OManually OManually OManually OManually OManually OManually OManually